

Letter of Commission

No.: -
Date: 24 April 2019
Date of arrival: 24 April 2019

Test Report

No.: 3/114-2019(E)
Date: 9 May 2019

Your Executive: Mr. Tamás Pióker

Our Executive: Ms. Leticia Szűcs

TEST REPORT

Applicant: K9-Sport Kft.
Address: H-2310 Szigetszentmiklós, Ipar u. 10-12.

Tested samples:

Sample 1: IDC® Longwalk harnesses (20 pieces): Size S, Size M,
Size L, Size XL

Sample 2: Plastic middle rings (5 pieces)

Annex: Test results

Date of arrival of samples: 24 April 2019
Date of testing: 2 May 2019

Test performed:

Tensile test [MSZ EN ISO 13934-1:2000].

Number of test specimens: 5.

Rate of extension: 100 mm/min. Type of device used: INSTRON 3369.

Clamping of specimen 1: the artificial dog mannequin was fastened on the lower clamping, the harness on the artificial dog mannequin was fixed to the cross head.

Clamping of specimen 2: the test specimen was fixed with harness in the clamping of harness on the lower, in the upper clamping was fixed with metal chain-link.

- Notes:
- The test results relate only to the tested sample.
 - This Test Report contains (include Annex) 2 pages, which can only be copied in full unless the written permission of the testing laboratory is obtained.
 - The testing laboratory is accredited by NAH. Accreditation number: NAH-1-1366/2016.
 - Validity of issued test report is proven by dry seal of INNOVATEXT Zrt. seen of page of it.

INNOVATEXT
Textilipari Műszaki Fejlesztő
és Vizsgáló Intézet Zrt.
1103 Budapest, Gyömrői út 86

Kovács Andrásné
Head of Testing Department



European Notified
Testing and Certification
Body No. 1523



Member of the European
Network of Textile
Research Organisations



Institute of
OEKO-TEX
Association

INNOVATEXT
Textilipari Műszaki Fejlesztő és Vizsgáló Intézet Zrt.
Textile Engineering and Testing Institute Co.

H-1103 Budapest, Gyömrői út 86.
Tel.: +36 1 262 2000
Fax: +36 1 261 5260

E-mail: textile@innovatext.hu
www.innovatext.hu

Cégj.sz.: Fővárosi Törvényszék Cégbírósága 01-10-042356
Adószám: 10879267-2-42 EU-VAT: HU10879267
(HUF) IBAN: HU03 1020 0964 2024 3847 0000 0000
(EUR) IBAN: HU03 1040 5004 4956 4849 5649 1017
SWIFT-BIC: OKHBHUHB

Test Report No.:
3/114-2019(E)

Annex

Sample 1

Test results

Tested parameter	Size S	Size M	Size L	Size XL	Average
Breaking strength (N)	1320*	1369**	1363*	1360*	1353

*The seam was torn.

**The velcro was opened.

Sample 2

Tested parameter	Test result
Breaking strength (N)	2140

INNOVATEXT
Textilipari Műszaki Fejlesztő
és Vizsgáló Intézet Zrt.
1103 Budapest, Gyömrői út 86.


Kovács Andrásné
Head of Testing Department



European Notified
Testing and Certification
Body No. 1523



Member of the European
Network of Textile
Research Organisations



Institute of
OEKO-TEX
Association

INNOVATEXT
Textilipari Műszaki Fejlesztő és Vizsgáló Intézet Zrt.
Textile Engineering and Testing Institute Co.

H-1103 Budapest, Gyömrői út 86.
Tel.: +36 1 262 2000
Fax: +36 1 261 5260

E-mail: textile@innovatext.hu
www.innovatext.hu

Cégsz.: Fővárosi Törvényszék Cégbírósága 01-10-042356
Adószám: 10879267-2-42 EU-VAT: HU10879267
(HUF) IBAN: HU03 1020 0964 2024 3847 0000 0000
(EUR) IBAN: HU03 1040 5004 4956 4849 5649 1017
SWIFT-BIC: OKHBHUHB